

NUMBER: JKTT16001049
DATE: 04-Feb-2016

APPLICANT : PT. WAHANA KREASI HASIL KENCANA

JL.ISKANDAR MUDA NO.83, SEWAN RAWA KUCING,

TANGERANG, 15129, INDONESIA

ATTN : ACHMAD MAULANA, SUTAN HARAHAP, MICHELLE PUN

SAMPLE DESCRIPTION : TWO (2) TYPES OF SUBMITTED METAL SPRING SNAP

BUTTON SAMPLES, IN ASNF COLOR, MARKED AS:

(A) METAL SOCKET BUTTON(B) METAL CAP BUTTON

STYLE NO. : 6144

ORDER NO. : 00040462HD-FA16
BUYER'S NAME : HADDAD BRANDS
SEASON : FA-15/JORDAN
DIVISION : TRI GOLDEN STAR

AGENT

REF. : STYLE # 6144

DATE RECEIVED/DATE TEST STARTED : JAN 25, 2016/ JAN 25, 2016 OTHER INFORMATION : CUSTOMER : TRIGOLDENSTAR

CONSTRUCTION : SPRING SNAP BUTTON

AGENT NAME : TRIGOLDEN STAR

TEST CONDUCTED: AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

NOTE

Authorized By

FOR INTERTEK INDONESIA [JAKARTA]

NOVITA PURBA

TEXTILE LABORATORY MANAGER

The report shall not be reproduced wholly or in parts without written approval of the laboratory.

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.

For the complete term and condition, please visit: http://www.intertek.com/terms/



NUMBER : JKTT16001049

CONCLUSION:

TESTED SAMPLE STANDARD RESULT

SUBMITTED SAMPLES AS PER APPLICANT'S PROVIDED REQUIREMENT

- RELEASE OF NICKEL PASS

DATE: 04-Feb-2016

SUBCONTRACTED AT INTERTEK TAIWAN



TEST REPORT

NUMBER : JKTT16001049 DATE : 04-Feb-2016

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

## 1. RELEASE OF NICKEL (Ni)

AS PER EN 12472:2005+A1:2009 METHOD FOR THE SIMULATION OF WEAR AND CORROSION FOR THE DETECTION OF NICKEL RELEASE FROM COATED ITEMS AND EN 1811:2011+AC:2012 METHOD FOR RELEASE OF NICKEL FROM PRODUCTS INTENDED TO COME INTO DIRECT AND PROLONGED CONTACT WITH THE SKIN, BY INDUCTIVELY COUPLED PLASMA-OPTICAL EMISSION SPECTROMETER (ICP-OES) ANALYSIS

(A) TESTED SAMPLE TRIAL SAMPLE AREA VOLUME OF RESULT (µG/CM²/ (CM<sup>2</sup>) TEST SOLUTION WEEK) (ML) 1 2.14 2.1 ND (A)(#2) 2 2.14 2.1 ND3 2.14 2.1 ND(B) SAMPLE AREA TESTED SAMPLE TRIAL VOLUME OF RESULT (CM<sup>2</sup>) TEST (µG/CM<sup>2</sup> SOLUTION WEEK) (ML) 1 2.61 2.6 ND 2 2.61 2.6 (B)(#2) ND

3

LIMIT#1: 0.28  $\mu G/CM^2/WEEK$ 

## **REMARK:**

ND = NOT DETECTED

DETECTION LIMIT = 0.05  $\mu G/CM^2/WEEK$ 

- #1 = AS PER APPLICANT'S PROVIDED REQUIREMENT
- #2 = COMPONENTS ARE TESTED AS A COMPELETE ARTICLE TO AVOID UNACCEPTABLE SURFACE DAMAGE FROM DISASSEMBLY

2.61

2.6

ND

## ## END OF THE TEST REPORT ##

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <a href="http://www.intertek.com/terms">http://www.intertek.com/terms</a>.



Report Number : JKTT16001049

